

TEST REPORT

FABRIC TYPE		UPHOLSTERY FABRIC	
QUALITY NAME		KORSYKA	
REPORT NO		187	
DATE		11,12,2017	
FABRIC WIDTH (cm)		140 ±1	
FABRIC WEIGHT (G/M²)		350 GR/M2	
COMPOSITION		% 100 OLEFIN	
TEST		UPHOLSTERY FABRIC EN ISO 14465	
		TEST METOD/STANDARD	RESULTS
Pilling (5000 revs)		EN ISO 12945-2 : 2000	5
SEAM SLIPPAGE	WARP	13936 - 2 : 2004	2,8 MM
	WEFT		3,7 MM
Abrasion (No Three Thread Breakage)		EN ISO 12947-2 : 1998	27 000
Abrasion (Pile Loss)		EN ISO 12947-2 : 1998	
COLOR	RUBBING	DRY	4-5
		WET	4-5
	LIGHT	BS EN 105-B02 : 1994	5+
DESCRIPTION :			
CONTROLLER			
QUALITY CONTROL MANAGER			
EVRİM AL			

T1.FM.08

REV.NO:0